PART LIST

DESCRIPTION

PICTURE

Table top

Hex Head Bolt M6 x 25 mm

M6 Washer

M6 Spring Washer

Bolt Cap

Page 5 of 6




Assembly Steps:
Note: Do not fully tighten bolts until assembly is completed and alignment is correct.

Step 1. Carefully place the table top frame (A)
upside down on a non-abrasive surface. Assemble
the table legs (B) to the table top (A) with Hex Head
bolts (C) , M6 Spring Washer (E) and washers (D)
by Wrench (G), then cover the bolts with bolt cap (F
as show in Figurel.

Figurel

Step 2. Verify all bolts are securely tightened before
use and turn your table right side up (See Figure
2).Your table is now ready to use.

Figure 2

Page 6 of 6




PART LIST

DESCRIPTION

PICTURE

Chair frame

T rocker

Steel panel

Bolt M8x45mm

M8 Washers

M8 Spring gasket

M8 Bolt Cover

Bolt Cover for M8 nut

Open Wrench

Page 5 of 6




Assembly Steps:
Note: Do not fully tighten bolts until assembly is completed and alignment is correct.

Step 1. Carefully place the chair frame (A) upside

down on a non-abrasive surface. Assemble the T

rocker (B) to the chair frame (A) with steel panel (D)
and bolts (AA) and washers (BB) and M8 Spring

gasket (CC) and M8 Nut (DD) by using open wrench
(GG), then cover the bolts with bolt covers (EE and FF)
as show in Figure 1.

Figure 1

Step 2. Place the chair frame (A) into the base (C)
as show in Figure 2.

Step 3.You chair is now ready to use.

Figure 3

Page 6 of 6




	HANFRB Cover
	STRATHMERE6PC-Manual.pdf
	Almo 2356 Strathmere 6pc seating set-coffee table
	页 1
	页 2
	页 3
	页 4

	Almo 2356 Strathmere Loveseat.pdf
	页 1
	页 2
	页 3





